
www.anchorlamina.de 06/2018272

15

10 10 13

2-Φ14

4-M6

1.6

1.6

1.6

1.6

160

27
±0

.0
2

15

25
77

20

10

30

12
7

22 +0.1
0

Φ42 +0.1
  0

80±0.02

Blech
Sheet

12
2

30

15

12 66

35 20

90

1.6

1.6

15

5
5

5

R6.5
2-M8

130

2-Φ9

2-Φ9

2-Φ13.5

Teil 1 - 9, Material C45
Teil 10	 Sicherungsring	 6x	 GB896-86	 d12
Teil 11	 Zylinder 		  CG1FN32-75
Teil 11	 Befestigung	 4x	 GB70	 M6X20
Teil 12	 Verbinder	 2x	 KQL10-01S
Teil 13	 Schraube	 4x	 GB70	 M8X30
Teil 14	 Schraube	 4x	 GB70	 M12X40

Part number 1 to 9,and number for each one,material is 45
Part10	 Openning ring	 6	 GB896-86	 d12
Part11	 Cylinder	 1	 CG1FN32-75
Part11	 Fixation	 Bolt 4	 GB70	 M6X20
Part12	 Connector	 2	 KQL10-01S
Part13	 Bolt	 4	 GB70	 M8X30
Part14	 Bolt	 4	 GB70	 M12X40

	  

DM-BLJJHA

Bestellnummer / Order Number

DM-BLJJHA
Bestellnr. / Catalog No.

1. Fixing plate

2. Small mounting plate

Sheet Metal Fastening Device

1. Befestigungsplatte

2. Kleine Montageplatte

Niederhaltevorrichtung



www.anchorlamina.de06/2018 273

Φ12 +0.018
0

2-Φ12 +0.018
0

2-Φ12
+0.018

0

Φ12 0
+0.018

Φ
11

.5
+0

.1 0

Φ
12

-0
.1

1
0

1.6

1.6

1.6

1.6

1.6

1.6

1.6 1.6

1.6

1.6

1.6

1.
6

1.
6

1.6

1.
6

1.6

1.6

1.6

C5
（4）

1.6

40

39

45

22.5

32

20

2-R15

30

58

52

37

40

12

4-C10

4 19

35

15

30

4 4

1.3

1.3 2-C0.5

+0.1
011

+0.1
0Φ11

H

+0
.1 0

17

2-M8

5. Gelenk
Hinge

3. Aufnahme
Support base

4. Niederhalter
Pressure plate

6. Halterung Gelenk
Stand

7~9. Achse
Pin axis

30

30

90

35±0.02

45
±0

.0
2

15

53

24

25

352-R15

3-R10

R30

105

15

0 -0
.1

15

25

+0.1
   017

10
5

25

85

	  

Teilenummer
Parts number H Spezifikation

Specification

(Teil/part)7 42 D12*50

(Teil/part)8 32 D12*40

(Teil/part)9 47 D12*55

DM-BLJJHA

Bestellnummer / Order Number

DM-BLJJHA
Bestellnr. / Catalog No.

Sheet Metal Fastening Device
Niederhaltevorrichtung


